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Test report Nr. 17303

Outgassing of thermal insulation materials in solar-thermal
flatplate collectors with antireflective coated glass

ordered by: Manufacturer:
Saint-Gobain ISOVER G+H AG Saint-Gobain ISOVER G+H AG
Burgermeister-Grunzweig-Strasse 1 Industriestrasse 11
D-67059 Ludwigshafen D-19386 Liubz

Represented by Mr. Jens Perner

Test sample:
U Solar Roll 2.5 N

Description of the test sample:

Mineralwool

Without facing

Specific weight = 23.6 kg/m3 **
Thickness approx. =81l mm **

*

measured by SPF (not pressed)
measured by SPF (50 Pa)
*** = manufacturer information (50 Pa)

*%

Picture of tested sample

Test conditions:

Test temperature: 250°C
with analysis of effect on antireflective coated glass

Delivery of sample:
10.11.2016

Realisation of the test:
Start 16.11.2016, according to test instruction, see www.spf.ch
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Pictures of the condensation traps after 150h @ 250 °C:

Sample 1:

Sample 2:

The change of the solar transmittance is in the acceptable range (i.e. less than 0.015; see
following table and diagrams).

solar transmittance
Sample Reference | after exposition change
1 0.934 0.925 -0.009
2 0.934 0.929 -0.005

Table 1: measurements of solar transmission

Validity and authenticity of this report can be checked anytime under :
www.spf.ch/i-Report Name : AusgBer_17303 Password: N3vxP9dT
13.9.2017 , page 2 of 4



Institut fur Solartechnik SPF

Solartechnik Hochschule Rapperswil HSR
Priifung Oberseestr. 10
Forschung CH- 8640 Rapperswil

www.spf.ch

Spectral transmittance of the condensation traps, before and after testing:

U Solar Roll 2.5 N, from 10.11.2016, Sample 1

SGID1611300L

A1 U Solar Roll 25 N, Anl. 10.11.16

\,«—\ #1Ref. vor Ausgasung
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SGID1611301L

U Solar Roll 25 N, Anl. 10.11.16

#1nach 150h @ 250°C
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Rapperswil, den 22 Movember 2016

U Solar Roll 2.5 N, from 10.11.2016, Sample 2
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U Solar Roll 25 M, Anl. 10.11.16
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U Solar Roll 25 M, Anl. 10.711.16

#2nach 150h @ 250°C
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Rapperswil, den 23 November 2016

Validity and authenticity of this report can be checked anytime under :
www.spf.ch/i-Report Name : AusgBer_17303 Password: N3vxP9dT
13.9.2017 , page 3 of 4



Institut fur Solartechnik SPF

Solartechnik Hochschule Rapperswil HSR
Priifung Oberseestr. 10
Forschung CH- 8640 Rapperswil

www.spf.ch

Classification:

Visual evaluation of the condensation traps
Sample 1 =vl
No visible condensate precipitation is to be expected

Sample 2 =vl
No visible condensate precipitation is to be expected

Change of transmittance on the condensation traps
Sample 1 =12
The change of solar transmittance is in the acceptable range (i.e. less than
0.015)

Sample 2 =12
The change of solar transmittance is in the acceptable range (i.e. less than
0.015)

Evaluation:

Summary: Sample1=v1 / t2
Sample2=vl / t2

Therefore, the sample has successfully passed the test.

Limitation of liability:
Our GTC apply, see www.spf.ch/docu/en/

(. Wadir

Rapperswil, 13.9.2017 Felix Fluckiger
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